EEH@SIHIIIMU@ﬁ Instruction Manual ERkiiEAE

WIND ARMOR NK — KATANA [ Part N0.522-199-1001 ]

Applicable model &HEE Usage notes A ELDTEE

SUZUKI “KATANA” GT79B (19_21/22) : Be sure to read this manual carefully before starting the installation.

Yoshimura Japan will not bear any responsibility for any losses
caused by improper use or installation of this product.

e This manual must be retained until the product is scrapped.

o CEMMICHT REIRRAZBESHAH<IZEL,

o ARHMBDESTFERAPLIRYMFFICE>TELCHEBEFIZIOLTIE S
—UZDEREEVFEEA,

o COHKGRAER, AR HREINSGETHERICHREL TS,

Safety precautions ®ZLNDITEE

#& A4 Itindicates potential hazards that may cause serious accidents.
/N WARNING &4 RTBEEALERORRIBYET.

Products installation must be proceeded with appropriate qualification or knowledge.

Follow instructions on the instruction manual and service manual.

Make sure all bolts and nuts are sufficiently tightened.

Pull over the motorcycle if abnormal noise or troubles are detected.

HEOIMYFFH T B EER. MBEETDHANTOTLZSL,

UM 0 AR EIRRBAZ E (Y —ERT a7 IVIZRE O AE. BFREICH TS,
RILEOFYRMIHF—ERTZ a7 ILIZRVRE ML THEO (F T2 LTS,
ETRICEECBRORELRENRELLIGEIE. ELICERMEZREWIGAMICFELIE ., ETEHLELTZSL,

PEWET It indicates potential hazards that may cause injury or product damages.
& CAUTION T geezonsssoRmesyET.

Cool down engine and muffler before installing or any other work on Yoshimura genuine parts.
Make sure the Motorcycle is securely positioned on the sufficiently flat place.

Ware gloves not to get injury when installing products.

HEOWMYFFIE BT IUD - T5— 0O BRERFIIT o> T,

HEOIRYAFFIE, TEGSATERZ T2 ICRESE TITo TS,

HBEORMYMFITE, F0—TJREEFRAL. HEDITYIRITERL TIToOTIEEL,

Set contents YRR

No. | PartNo, B& Description &% Qy. 2 a

@ | 522-199-1010 ic,;‘ffi/ 1

@ | s221991020 |SSPAte ! G

@ | se2a091030 |SHEAC r (8

@ | sz230100 |y o S5 ks 4

® | s2z1s61060 | 4

© | s22196-1070 |LYEDMASST 4

@ | 522-199-1040 gujsi'gi 2 @ @

800-7064012 | et T ?

@ | s12906-1310 | poVAher 2 £ |

800-795:3010 |12 O Fead bl 4 '

@ | 8129051208 |\ \,gvisjif_ 4 .

@ | 5221991050 | Lo SPAcer 1 \
® | 904-218-7000 ai_c-:ilﬁ— L=65mm 1 Screen(®), Cushion(@) and Decal({®) are not shown in the Fig.1

29— (D). 792 av(@Q)BELUVRTIYA—@)IERIZA>TOEE A,

Wind Armor NK KATANA 220928 TK 1/2



Installation WYt AE

1. Install plastic spacer (() on base plate (). (Refer to Fig.1 & Fig.2)

2. Put 2 of cushion (@) on base plate () using attached pattern. (Refer to Fig.4)

3. Install 4 of well nut (®) on sub plate (®). (Refer to Fig.1)

4. Install sub plate (®) on base plate (@) using 2 of each M6xL12 cap bolt (®) and M6 washer (). Tighten bolts with a tightening torque of
10N-m. (Refer to Fig.1) 3 Screen location is adjustable vertically by adjusting the mounting position of sub plate (). (Refer to Fig.5)

5. According to the genuine service manual, remove meter front panel.

6. Install base plate (@) using 4 of each M5 low head bolt ((0) and M5 washer (@). (Refer to Fig.1 & Fig.3)

7. Mount screen with 4 of each M5x20 button bolt (@) and nylon washer (®). Put Decal (@) on any position.

1. BEERR—H— (@)%, RA—RTL—MQ) DR~NEHMSIRYFHFES . (BIEFig.1. Fig.2E8HR)

2. HEOEBEVVERY, LBZELE. Jyiav (@) & A—RTL—MQ) DREKYMITET . (Fig.48H8)

3. DI FYR@®)EYITTL—HQ) DNADFI~NELAHET . (FEFig.158)

4. MExL12¥+vyTRILM (@) EMBT v v— (@) EFERAL. HITTL—M (@) ER—RTL—M Q) ~10N-mTHRYF ITET , (BiIEFig.18HR)
XY ITTIL—r (@) DEYFMFITHIE T, EFIZRI)—URSLar DR MNAIRETY . (Fig.5881)

5. MEEA—Z—TAURILEY—ERIZATILIZHSTRYMNLET,

6. MBIBEEEARILE (@) EMET v v— (@) EFEAL. R—RTL—F (@) EFIBSTH LR O RAMFIARYF1FET . (ATIEFig.1. Fig.35H)

7. MBXL20OS52SRABURILE (@) 2F400 Ty v— (@) ZBL. RP)—2 (D) ERYFITET , FEDHEIZRTYyA— (@) ZEEYHFITET,

£

Fig.2 (@Base plate
T

Before

(2Plastic spacer

%%f& Z S NNLL L LS

TAFRARSAN—&HNEVERLRALE
FSImAEAYRYF T RICEESNET,

—

After installation Y4+

/\ CAUTION
® Make sure that there is Imm or more clearance between screen (D)and genuine cowling. Adjust the position of sub plate (®) and screen
(@) and keep the secure clearance if it is less than suggested value.
o mMY{FFik. XY= (D) EMEAIIILDOBIZR/NII) TSIV ANERIMME L HEMERL TSN IMmU T OIS EOEMLTLESSS
[FHITTL—R(R@) PRH—2 (D) D BEREILY) TS0 REERL TS,

Yoshimura Japan Co.,Ltd.
6748 Nakatsu, Aikawa-machi, Aiko-gun,
Kanagawa-pref. 243-0303 Japan

If any failure was found, please stop installing and using, notify Yoshimura Japan through the selling
dealer. Please note that Yoshimura Japan do not take any responsibility or liability for any damage or
loss caused through using this product.

X . e e (B)ILLFDv/y
HRAICTESOHLHBEITMY M T ROERZFRLEL, B AVLS O v /RUFETIHEHC S, T243-0303 WZs)||1E B B EE || BT chi26748
i#. AMSOFERICERT 2BEICOVTEEREZFOEEE—TEVERA, TEL: 0570-00-1954

http://www.yoshimura-jp.com

Wind Armor NK KATANA 220928 TK 2/2



Pattern EU#K

Bl Al B il Z= Rl
Right hand side Left hand side

Cushion I
BEHAHHE

<How to use>
Cut pattern along the dotted line and place the shaded part on base plate ().
Put cushions (@) along the corner.

_ <BHRDFENE>
BERISH-STYIYERY ., fHIEEDER—RATL—MIREMEZEHLEET,
Yo-EAIHSISR>TIY avEYEY,




